197466 PARTS LIST

VOLANT AIR INTAKE SYSTEMS 1 | FILTER BOX 1 | 3 172" X 3° REDUCER 6 | 6 MM x 30 BOLTS
PART N[ 197466 1 | FILTER BOX LID 1| 3 1/2" X 3" HUMP HOSE 2 | S/8" WASHERS
1 | VILANT AIR DUCT 4 | 1/47-20 TRUSS HEAD SCREWS | 2 | 7/8" FENDER WASHERS
INSTALLATION INSTRUCTIONS
1 | MASS FLOW SENSOR ADAPTER | 4 | 1/4” RUBBER WASHERS 2 | MASS FLOW SENSOR GASKET
WWW.VOLANTPERFORMANCE.COM 1 | POWERCORE FILTER W/CLAMP | 6 [ 6 MM NUTS 1 | 1/2* X 17 BREATHER HOSE
TECH SUPPORT: (909) 476—-7225 | 1| #o4s cLamps 6 | 1/4* LOCK WASHERS 1| 374" x 14" VINYL TRIM
3 | #056 CLAMPS 4 | 1/4" WASHERS
C—mb  #048
CLAMP
3 1/2° X 3° L/2v X 17 ° °l FILTER
REDUCER BREATHER BOX
4056 — HOSE LID
o CLAMP @
6 MM NUTS <4
»«Mr%%mﬂ 174" LOCK WASHERS ¢4
MASS FLOW SENSOR ADAPTER . .
MF SENSOR GASKET ¢2)
MASS FLOW SENSOR POWERCORE FILTER  grals up
11/16" WASHERS <4 W/CLAMP AGAINST
6 MM x 30 BOLTS ¢4> 1_ jv FENDER WELL
g =1 fiie 3/47 x 14°
“ VINYL TRIM
| W/ SPONGE
[
[
[
=TU |
TP VIEW b
#056 #056
CLAMP CLAMP FILTER
3 1/2° X 3 BOX
HUMP HOSE PULLS FROM FRONT
OF VEHICLE
BETWEEN
HEADLIGHT AND
RADIATOR SHROUD
MH f g (4> 1/4°-20 TRUSS HEAD SCREWS
P —————__ T (4 1/4" RUBBER WASHERS

(2> 6 MM NUTS

(@) 174" LOCK WASHERS
WASHERS
(@) 7/8" FENDER WASHERS
(2> 6 MM BOLTS

(@ 5/8

o=l |‘u

g=l 118

ACCESSORY
SCOOP OPENING




